

# Test Report of Fiberglass Geogrid 100×100KN



Institut für  
textile Bau- und  
Umwelttechnik  
GmbH

Gutenbergstr. 29  
48268 Greven  
Germany

## Test Report No. 1.1 / 19523 / 496.0.1-2007e

### General

Issued : 11 July 2007

Order by  Poland

Material : Coated glass-geogrid (black)  
Glasstech 100/100 - 2007 0613  
(declaration by customer)

Order date : 02 July 2007

Samples delivered : 02 July 2007

Tests	Standard	Issue	Results as Enclosure No.
1. Wide-width tensile test	EN ISO 10319	06.1996	A1 - A2
2. Force at 0,5%, 1,0%, 1,5%, 2,0% and strain at nominal force			A1 - A2

The results apply exclusively to the specimens submitted.  
The date of testing is reported on the enclosed enclosure/-es.  
Results are reported to the accuracy given in the standards. In statistical evaluation, the measured accuracy is taken.

This test report contains 2 pages and 2 enclosure/-es (enclosure/-es A1 - A2)  
It may not be published in parts. Only the summary of results may be published as  
"Extract of Test Report No. 1.1/19523/496.0.1-2007e".

\\noc1701d\GemeinsameDaten\BUKUNDEN\19523\2007\496-2007\496.0.1-2007pbv

LBU GmbH, Sitz Greven, AG Steinfurt HRB 2375  
Geschäftsführer:  
Prof. Dr.-Ing. J. Müller-Rochholz  
Dipl.-Ing. Ch. Reckér

Tel.: +49 (0) 2571 9872 0  
Fax: +49 (0) 2571 9872 99  
e-mail: lbu@lbu-gmbh.de  
http://www.lbu-gmbh.de

Bankverbindung: Kreissparkasse Steinfurt  
BLZ 403 510 60 · Konto-Nr. 630 131 89  
UST-IdNr.: DE 153 338 395  
UST-Nr.: 327/5993/0329

Akkreditierung:







